
Package leaflet: Information for the patient

ACC, 20 mg/ml oral solution
For adults, adolescents and children over the age of 2 years 

Acetylcysteine

Read all of this leaflet carefully before you start taking  this medicine because it contains 
important information for you.
- Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have
told you.
- Keep this leaflet. You may need to read it again.
- Ask your pharmacist if you need more information or advice.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 
effects not listed in this leaflet. See section 4.
- You must talk to a doctor if you do not feel better or if you feel worse after 4-5 days

What is in this leaflet 
1. What ACC  is and what it is used for 
2. What you need to know before you take ACC 
3. How to take ACC 
4. Possible side effects 
5. How to store ACC 
6. Contents of the pack and other information 

1. What ACC is and what it is used for

ACC contains the active substance acetylcysteine and liquefies viscous mucus in the airways.

ACC  is used to loosen mucus and to ease coughing up in cases of respiratory diseases with viscous
mucus in children over 2 years, adolescents and adults. 

2. What you need to know before you take ACC 

Do not take ACC if you 
- are allergic to acetylcysteine, methylparahydroxybenzoate or to any of the ingredients of this 
medicine (listed in section 6)
- ACC must not be used in children of less than 2 years of age.

Warnings and precautions
Talk to your doctor or pharmacist before taking ACC  if you have
 skin and mucosal changes

The occurrence of severe skin reactions such as Stevens-Johnson syndrome and Lyell’s syndrome
has very rarely been reported in connection with the use of acetylcysteine. If skin and mucosal 
changes newly occur, medical advice should be sought without delay and use of acetylcysteine be
terminated.

 bronchial asthma



 a history of stomach or bowel ulcers or currently having them
 a hypersensitivity to histamine

Longer-term therapy should be avoided in these patients, since ACC 
influences the histamine metabolism and may lead to symptoms of intolerance (e.g. headache, 
running nose, itching).

 an inability to cough up mucous

Children
ACC is not recommended in children under 2 years. 

Other medicines and ACC  
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 
medicines.
 Cough-relieving agents

Combined use of ACC with cough relieving agents may cause a dangerous congestion of 
secretion due to the reduced cough reflex. Especially, careful diagnosis is required for this 
combination treatment. It is imperative that you ask your doctor before using this combination.

 Antibiotics
Experimental studies show evidence of a weakening effect on antibiotics (tetracyclines, 
aminoglycosides, penicillins) due to acetylcysteine. For safety reasons, antibiotics should be 
taken separately and at an interval of at least 2 hours. This does not apply to medicines with 
the active substances cefixime and loracarbef. These may be taken with acetylcysteine at the 
same time.

 Glycerol trinitrate
Your doctor will monitor you for reduced blood pressure, which could be serious and may be 
indicated by headache.

 Activated charcoal in high dose
Activated carbon can reduce the effect of acetylcysteine.

Laboratory tests
Tell your doctor that you are taking [nationally completed name] if you require a test for the 
following; it can affect the determination of:
 salicylates: medicines to treat pain, inflammation or rheumatism
 ketone bodies in the urine

The dissolution of acetylcysteine formulations together with other medicinal products is not 
recommended.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 
your doctor or pharmacist for advice before taking this medicine.

Since adequate experience concerning the use of acetylcysteine during pregnancy and lactation is not 
available, you should use ACC during pregnancy and lactation only if your attending physician 
considers this absolutely necessary.



Driving and using machines
ACC is not known to influence the ability to drive or operate machines.

ACC contains contains methyl parahydroxybenzoate (E 218), sodium benzoate, sodium and 
benzyl alcohol
This medicine contains 1.3 mg methyl parahydroxybenzoate (E 218) in each ml. It may cause allergic 
reactions (possibly delayed).

This medicine contains 1.95 mg sodium benzoate in each ml. It may increase jaundice (yellowing of 
the skin and eyes) in newborn babies (up to 4 weeks old).

This medicine contains up to 4.8 mg sodium in each ml. This is equivalent to 0.24% of the WHO 
recommended maximum daily intake of 2 g sodium for an adult.

This medicine contains up to 0.1 mg benzyl alcohol in each ml. Benzyl alcohol may cause allergic 
reactions.
Ask your doctor or pharmacist for advice if you are pregnant or breast-feeding or if you have a liver
or kidney disease. This is because large amounts of benzyl alcohol can build-up in your body and may
cause side effects (called “metabolic acidosis”).
Benzyl alcohol has been linked with the risk of severe side effects including breathing problems
(called “gasping syndrome”) in young children. Do not give to your newborn baby (up to 4 weeks
old), unless recommended by your doctor. Do not use for more than a week in young children (less
than 3 years old), unless advised by your doctor or pharmacist.

3. How to take ACC 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have 
told you. Check with your doctor or pharmacist if you are not sure.

The recommended dose, if not otherwise prescribed by the doctor, is:
Please keep to the directions for use, otherwise ACC  cannot act in the right way!

Age Total daily dose
Children aged 2-5 years 5 ml 2-3 times daily
Children and adolescents aged 6-14 years 10 ml 2 times daily
Adults and adolescents aged over 14 years 10 ml 2-3 times daily

10 ml oral solution corresponds to half a measuring cup or 2 syringe fillings.

Method of use
Take ACC after meals.

ACC is taken by using an oral syringe or the measuring cup enclosed in the pack.

Dosing with the syringe
1. Open the childproof closure of the bottle by pressing the cap down while turning it left.
2. Press the enclosed perforated stopper into the neck of the bottle. If it is not possible to press the 



stopper completely in, put the closure cap on and turn it. The stopper connects the syringe with the 
bottle and remains in the neck of the bottle.
3. Firmly put the syringe into the opening of the stopper. The plunger should be in the syringe as far 
as it will go.
4. Carefully turn the bottle with the syringe upside down. Slowly pull the plunger down until the 
prescribed number of millilitres (ml) is reached. If you see air bubbles in the solution, repress the 
plunger into the syringe and refill slowly. If more than 5 ml has been prescribed per dose, the syringe 
must be filled several times.
5. Stand the bottle with the syringe upright again, and pull the syringe out of the perforated stopper. 
6. You can extract the solution directly from the syringe into the child’s mouth or put it onto a spoon 
before the child takes it. The child should sit upright when receiving the solution directly into his/her 
mouth. It is best to empty the syringe slowly towards the inner side of the cheek so that the child does
not swallow the wrong way.

Clean the syringe after use by filling and emptying it several times with clear water.

Duration of use
If your symptoms worsen or do not improve after 4-5 days, you should consult a doctor.

If you feel that the effect of ACC is too strong or too weak, please talk to your doctor or pharmacist.

Note
The possible presence of sulfurous smell is not indicative of product alterations but is a characteristic
of the active ingredient contained in this preparation.

If you take more ACC  than you should 
In the event of an overdose, irritations in the stomach and bowel tract may occur, such as abdominal 
pain, nausea, vomiting, diarrhoea. 

No severe side effects or symptoms of intoxication have been observed so far, not even in the case of 
massive overdose. However, if an overdose with ACC is suspected, please inform your doctor.

If you forget to take ACC 
Do not use a double dose to make up for a forgotten dose. Just use your next dose at the usual time.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4. Possible side effects 

Like all medicines, this medicine can cause side effects, although not everybody gets them.

The following side effects may occur:

Uncommon, may affect up to 1 in 100 people
 hypersensitivity indicated byheadache
 fever



 inflammation of the inner lining of the mouth
 abdominal pain
 nausea, vomiting
 diarrhoea
 ringing or buzzing in the ears 
 accelerated heart beat , 
  reduced blood pressure
 itching, formation of hives, skin rash
 generalized rash
 mostly painful severe swelling of deep skin layers, mainly in the face

Rare, may affect up to 1 in 1,000 people
 breathlessness 
 bronchospasm - predominantly in patients with hyperreactive bronchial system in the presence 

of bronchial asthma
 indigestion: the main symptom is usually pain or discomfort in the upper tummy (abdomen).

Very rare, may affect up to 1 in 10,000 people
 bleeding, partially in connection with hypersensitivity reactions. 
 sudden skin rash, breathing difficulties and fainting (within minutes to hours) due to 

hypersensitivity (severe allergic reaction including anaphylactic shock). May be life-
threatening. 

 Steven-Johnsons Syndrome or Lyell Syndrome: severe skin reactions (mucosal lesions only 
or both mucosal and skin lesions including bubble formation) in temporal association with the 
use of acetylcysteine. If skin or mucous membrane abnormalities develop, medical advice 
should therefore immediately be sought and the use of acetylcysteine discontinued.

Not known: frequency cannot be estimated from the available data
 tissue swelling in the face caused by excess fluid
 reduced clumping of blood platelets

In very rare cases, severe skin reactions such as Stevens-Johnson syndrome and toxic epidermal 
necrolysis have been reported in temporal association with the use of acetylcysteine. In most of these 
reported cases, at least one additional medicinal product what could potentially have intensified the 
described mucocutaneous effects was being taken at the same time.

If skin or mucous membrane abnormalities develop, medical advice should therefore immediately be 
sought and the use of acetylcysteine discontinued.

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 
not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee  By 
reporting side effects you can help provide more information on the safety of this medicine. 

http://www.ravimiamet.ee/


5. How to store ACC 

Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is stated on carton and label after “EXP”. The 
expiry date refers to the last day of that month

This medicine does not require any special storage conditions.

Storage conditions after first opening of the bottle:
Do not store above 25°C. Use within 15 days.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 
throw away medicines you no longer use. These measures will help protect the environment

6. Contents of the pack and other information 

What ACC contains 
The active substance is acetylcysteine.
Each 1 ml of oral solution contains 20 mg of acetylcysteine.
The other ingredients are methyl parahydroxybenzoate (E 218), sodium benzoate, disodium edetate, 
saccharin sodium, carmellose sodium, aqueous solution of sodium hydroxide (10 %), cherry flavour 
(contains benzyl alcohol), purified water.

What ACC looks like and contents of the pack 
ACC is a clear, slightly viscous oral solution in brown glass bottle (glass type III) closed with 
polypropylene screw cap provided with an oral syringe with graduation marks at 2.5 ml and 5 ml and 
a measuring cup with graduation marks at 2.5 ml, 5 ml and 10 ml. 

Pack sizes:
Bottle: 100 ml, 200 ml oral solution
Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder
Sandoz d.d.
Verovskova 57
SI-1000 Ljubljana
Slovenia

Manufacturer:
Salutas Pharm,a GmbH
Otto-von-Guericke ALllee 1
39179 Barleben 
Germany

This leaflet was last revised in April 2020. 


